
l ~. 

Sudbury, 
Massachusetts 

Assessment of 
Wastewater 
Management Needs 
for the Route 20 
Business District 

June 2001 

Weston & Sampson Engineers, 
Inc. 
Five Centennial Drive 
Peabody, MA 01960-7985 

www.westonandsampson.com 
Tel: 978-532-1900 Fax: 978-
Q"7"7_n1()() 



TABLE OF CONTENTS 

TABLE OF CONTENTS . .. .. ......................... . .. ..... .................. ........... .. ... .. .. .... .... i 

LIST OF FIGURES ... .. .. .... . .. .... .. .............. . .. .. .. ... ...... . ........... .. ...... .............. ...... iii 

LIST OF TABLES ... .. .. .... .... ..... ... .. . . . .. .. ... . ........ .. ... . ... .... ...... . ..... .. ..... . . .. . . ... . . ... . iii 
[...]
This process can be incorporated into a traditional septic system to provide a high degree 

of treatment. Effluent from the septic tank is pumped to a distributor which evenly 

spreads the wastewater over the top of the plastic media in the filter. Effluent is collected 

in the base of the filter and recirculated back to the septic tank or the distributor. A 

pOition of the effluent is discharged to a SAS. 

The unit is a self-contained lank with a filter, distributor and pump system. The type of 

process can be installed into an existing septic system process or incorporated into the 

design of a new system. The system is capable of hand ling (Jaw variations with the 

ability to adjust the recircu lation rates. This type of system can also be modified to 

provide nutrient removal. 

Some advantages to the Bioclere system include: 

• Lower operational and maintenance cost in comparison to other U A systems. 

JUlie 2001 A-2 Weston & Sampson 



• Septage pumping requirements similar to a standard septic system installation. 

• A high degree of treatment, potentially minimizing the SAS size and enhanced 

groundwater protection. 

• Operational flexibility to remove nutrients. 

A list of the disadvantages include: 

• Cost for the equipment and installation is higher than a typical septic system. 

• Equipment maintained periodically. 

• May require a backup power source. 

4. RUC~ System 

The RUCK system is designed to split the different types of wastewater from the house 

and treat it separately. Blackwater is the wastewater from toilets and sinks that have 

grinders on them. This water is sent to a septic tank and then passed through a fi lter 

system. The effluent from this filter system is then co llected in a second septic tank. The 

greywater, discharge from showers and other sinks, passes directly to the second septi c 

tank. From here the waste is disposed of through a traditional leaching system. The 

system needs approximately six (6) weeks to build up the biological mass to treat the 

wastewater effectively and continuous wastewater flow is necessary to maintain 

treatment. This type of system uses a very small pump, therefore, reducing the overall 

operational and maintenance cost. 

Advantages to this system include: 

• A lower capital cost than other VA technologies. 

• A higher level of treatment, is allowing for a reduction in SAS size and enhanced 

protection of the groundwater. 

• Flexibility to reduce the level of nutrients to the SAS. 

Some disadvantages to the system include: 

• A higher level of maintenance. 

• Needs continuous wastewater flow to achieve treatment. 

• Solids removed from the septic tank periodically. 

Jllne 2001 A-3 Weston & Sampson 



• Requires an electrical control panel for the recirculation pump. 

• May be sensitive to cold temperatures. 

• Equipment maintained periodically. 

• May require a backup power source. 

• Requires area for two septic tanks. 

• Plumbing in the building separated to allow separation of black water from grey 

water. 

5. Fast® System 

The FAST (fixed activated sludge treatment) system is a submerged filter unit installed 

below ground. Wastewater enters the primary settling zone of the tank where heavy 

solids drop out. The flow is then recirculated through the FAST filter located at the back 

end of the tank. A fraction of the wastewater recycled through the system is discharged 

to the SAS. An enclosed above-ground chamber houses the blower used to supply air to 

the FAST filter. 

Advantages of the FAST system include: 

• Septage pumping requirements are typical to a standard septic system. 

• All mechanical systems are located above ground for ease of maintenance and 

accessibility. 

• The footprint of the system is similar to a septic system. 

Some disadvantages of the FAST system include; 

• High capital cost of the system. 

• Blower system may produce unwanted levels of noise. 

• Mechanical equipment needs maintenance and a backup power supply. 

June 2001 A-4 Weston & Sampson 



APPENDIX B - TREATMENT FACILITY ALTERNATfVES 

1. Componellts of a Wastewater Treatment Facility 

The following sections present the typical components of a wastewater treatment facility: 

a. Preliminary Treatment 

Preliminary treatment is utilized to remove large pieces of debris that may enter 

the collection system and also remove abrasive materials (grit) that may have an 

adverse affect on downstream pieces of equipment such as pumps and valves. 

Preliminary treatment includes screening or grinding of the wastewater followed 

by a means of grit removal. 

b. Primary Treatment 

Primary treatment is a process used to remove settleable solids from the 

wastewater. Primary treatment is not required for all wastewater treatment 

technologies. Typically, this process utilizes gravity settling to promote the 

removal of these solids. Primary treatment methods can be accomplished using 

constructed settling tanks with mechanical equipment to collect the solids at the 

bottom of the tank or a series of septic tanks that would be pumped out on a 

regular schedule. 

The septic tank option is typically used in smaller flow applications (under 

1.00,000 gpd) but could be utilized in series to provide adequate treatment in 

larger facilities. In a larger setting, they would require more frequent pumping 

but less maintenance. 

c. Flow Equalization 

Flow equalization is utili zed to even out the hydraulic peaks at a treatment 

facility. Flow equalization utilizes a storage tank to retain high flows during the 

peak periods and discharge into the treatment process more evenly throughout the 

24-hour period. Provisions for aeration and mixing may need to be considered for 

this process. 

JUlie 2001 B-1 Weston & Sampson 



d. Secondary/Advanced Treatment 

The secondary treatment process is typically designed as a biological treatment 

process to remove solids (characterized as total suspended solids, TSS) and 

organic matter (characterized as BODs). Advanced treatment processes are 

utilized to remove nutrients, such as nitrogen and phosphorus, which may be 

harmful to sensitive environmental resources . 

Biological treatment typically uses microorganisms that will utilize the organic 

material in wastewater for an energy source to sustain life and promote cellular 

growth. An engineered biological system provides conditions to promote this 

utilization of organic material. These microorganisms are then removed from the 

process waste stream wi til a secondary clarification process. 

Biological processes can be classified by the physical configurations used for 

promoting the microbial growth. The following are the three general types of 

biological treatment processes: 

• Attached Growth: Attached growth processes utilize a fixed media of plastic, 

stone, sand or other material on which the microorganisms (biomass) can grow 

and multiply. The wastewater flows past and contacts the biomass on the fixed 

media. The biomass will then utilize (he pollutants in the wastewater for growth. 

Attached growth processes include tricking filters, rotating biological contactors 

(RBes), packed bed biofilters and fluidized beds. With most attached growth 

processes, secondary clarification is necessary to capture any biomass that 

sloughs off of the fixed media. 

• Suspended Growth: Suspended growth processes are biological processes, 

which maintain a concentrated supply of microorganism suspended in the 

wastewater. This mixture of wastewater and biomass is called the mixed liquor. 

This process is accomplished aerobically; therefore. outside air is added. The 

added air serves two purposes. It provides microorganisms with their needed 

June 2001 B-2 Weston & Sampson 



supply of oxygen and also maintains the suspension of biomass. After this 

mixture is allowed a contact aperiod, the flow then passes through a clarification 

process. The solids generated in the process are returned to the mixed liquor for 

more pollutant uptake. Examples of a suspended growth process include 

conventional activated sludge and sequencing batch reactors (SBR's). 

• Combined Growth: As the name indicates, the combined growth treatment 

process includes some attributes of suspended and fixed film systems. Typically, 

this type of system involves the addition of plastic media, or other fixed film 

material, into a suspended growth system, such as an activated sludge tank. 

e. Sand Filtration 

This step in the treatment process will most likely be required if the disposal of 

wastewater is to a subsurface disposal system within the project area. 

Groundwater disposal will most likely require the addition of filtration to the 

treatment facility. During this process, the wastewater is filtered through a sand 

media to remove smaller particles that have passed through the treatment process 

to this point. This process typical uses backwash pumps and an air scour system 

to clean the filter media periodically. 

f. Disinfection 

Disinfection requirements are based on the type of effluent disposal technique 

used. This step would be required fqr discharge to open sand beds, but would not 

be required for subsurface discharges. In the past, chlorine was used as the 

primary method for disinfecting the wastewater. More recently, ultraviolet 

radiation (UV) has been utilized because of the concern with chlorine toxicity and 

the by-products formed during this chemical reaction. 

June 2001 B-3 Weston & Sampson 



2. Secondary/Advanced Treatment System Alternatives 

The following descriptions identify several different secondary treatment processes, 

which are currently utilized by municipalities for the treatment of wastewater in the 

project's design flow range. 

a. Aerated Lagoons 

Aerated lagoons are a tried and true method for the secondary treatment of 

wastewater. Aerated lagoons evolved from the facultative stabilization ponds 

when surface aerators were installed to eliminate odors from the organically 

overloaded ponds. The aerated lagoon process is very similar to the conventional 

extended activated sludge process except that earthen basins are utilized as 

opposed to concrete tankage. The typical detention time in this type of system is 

above 20 days. 

These aerated lagoon use surface aerators to supply oxygen supporting the 

biological decay of material. Usually, these lagoons are followed by a settling 

process to separate the liquid and the solids. This process does not have a lot of 

flexibility to meet stringent permit limitation and nutrient removal requirements 

and is typically found in rural areas where site constraints and abutters are not 

prevalent. 

b. Conventional Activated Sludge 

In the conventional activated sludge (CAS) process, treatment is accomplished 

using microorganisms in suspension (suspended growth process). The process 

usually consists of a rectangular shaped aeration tank and a fina l clari fi er, which 

separates out the biomass for either wasting or recycl ing back to the aerati on 

tanks. An aerobic environment is maintained in the reactor tanks by means of 

diffused or mechanical aerators. These aerators maintain an oxygen level in the 

JUlie 2001 B-4 Weston & Sampson 



water allowing the biomass to degrade the waste constituents, as well as provide 

mixing within the tanks. 

The activated sludge process can be modified to increase the removal of nitrogen 

and phosphorus using selector zones and wastewater recycle within the reactor 

tanks. 

Some advantages to a CAS include: 

• Relatively low capital and operational costs 

• May not need a primary treatment process. 

• Effective for nutrient removal. 

• Flexible in operational and process control. 

Some of the disadvantages include: 

• Requires skilled operators. 

• Higher-energy costs. 

• High process control requirements to optimize the treatment efficiency. 

c. Sequencing Batch Reactors 

Sequencing batch reactors (SBRs) are a modification of the conventional 

activated sludge process (suspended growth). As the name implies, SBRs are a 

batch process incorporating the reactor and settling tanks into one. The different 

cycles of the SBR process include: fill, react-fill, react, settle, and decant. The 

timing of the cycles can be altered to optimize the process for nutrient removal or 

more efficient BODrrSS removals. Wastewater enters the basin during the fill 

and react-fill cycles. Aeration is provided during the react- fill and react cycles. 

The aeration can be cycled during these phases to promote nutrient removal. All 

mechanical cquipment is shut off during the settle phase allowing the SO lids to 

collect at the bottom of the basin. Clarified liquid is pulled off the top of the basin 

during the decant cycle. 

JUlie 2001 8-5 Weston & Sampson 



Advantages to the SBR system include: 

• Ideal settling conditions. 

• Small land area requirements. 

• Highly flexible for nutrient removal. 

• Flexibility to achieve high levels of treatment. 

Disadvantages of an SBR system include: 

• Process reliability on computer controls. 

• Overall reactor size slightly larger than an aeration tank of a conventional 

system, but overall footprint smaller due to the elimination of secondary 

clarifiers. 

d. Rotating Biological Contactors 

Rotating biological contactors (RBCs) are a fixed film process. Large plastic 

disks are mounted on rotating shafts that are half submerged in wastewater. As 

the disks rotate through the wastewater, the biomass on the plastic disks utili zes 

the waste constituents for growth. As the disk rotates above the wastewater, 

oxygen is util ized by the bacteria. Periodically, the biomass builds up to a point 

where it sloughs off and is captured in the secondary settling tanks. 

RBCs can be used for nitrogen removal, however, phosphorus removal is limited 

in this type of system. Some advantages to the RBC system include: low energy 

requirements, low operational requirements, and an established process for 

standard levels of treatment. The disadvantages to the RBC system include: the 

need for primary treatment, high capital cost, cold weather perfonnance 

necessitates covers, and minimal process control and flexibi lity. 

e. Membrane Technology 

The membrane technology process IS a modified activated sludge process 

conta ined in a barned reactor tank. This teclmology is relatively new (within the 

last 10 years), but provides a very high level of treatment. The typical process 

JUlie 2001 B-6 Weston & Sampson 



r l 

flow configuration conveys wastewater into the first, anoxic chamber where 

nitrogen removal can occur. The liquid then flows to aerobic chambers where the 

organic material is utilized as in a typical activated sludge process. Effluent from 

this chamber is removed through a polymer membrane filter system. This 

filtration process is capable of eliminating organic matter, bacteria and viruses 

from the effluent. This treated effluent can now be discharged without further 

treatment to a groundwater discharge system. 

The advantages to membrane technologies include: 

• High level of treatment achieved by the treatment process. 

• Use of low-tech technologies for operational control. 

• Smaller site requirements. 

The disadvantages include: 

• Higher capital and operating cost in comparison to other technologies. 

• Technology does not have a significant history. 

G:\Municipal Wastewater\Sudbury\20021 O\appendix b.doc 

June 2001 B-7 Weston & Sampson 



APPENDIX C - INSTITUTIONAL ISSUES 

Should the town decide to proceed with the implementation of a limited sewer system and 

treatment facility to serve the needs area described in Section 6, certain actions must be taken. 

These actions include a feasibility study, a public participation program, providing finance for 

the construction of the recommended plan, and taking other administrative, legislative, legal, and 